EC10 (10 HP V-4) PARTS IN DETAILS

Item Part No. Part Description UNIT|QTY|Item Part No. Part Description UNIT| QTY
I |GASKET040 COPPER GASKET PCS | 10 [ 56 [WASHEROI4 I0MM COPPER WASHER PCST 12
2 |VALVE040 VALVE, INTAKE SETS] 6 | 57 |GASKET044 GASKET, CYL, BOTTOM PCST 2
3 |RETAINER004 RETAINER, INT., 1.100 LONG PCS | 4 | 58 [RINGOII PISTON RING HIGH PRESS. SETS| 2
4 |NUTS014 NUT, LOCKING, M6-1. 0 PCS | 4 [ 59 [RINGOI2 PTISTON RING LOW PRESS. SETS| 2
5 [UNLOADER002 FORK, UNLOADER PCS| 4 [ 60 [PINOIO WRIST PIN HIGH PRESSURE PCS | 2
6 |RETAINEROO6 RETAINER, UNLODER PCS| 4 | 61 [PINOOS WRIST PIN LOW PRESSURE PCS | 2
7 |SPRINGOO1 SPRING, UNLOAD, I. I LONG PCS| 4 [ 62 [RINGOI9 SNAP RING, PISTON PCS| 8
8 |BOLTOI7 BOLT, UNLOADER, PLUNGER PCS| 4 | 63 [RODOIO ROD, CONNECTING PCS | 4
9 [ORINGOI3 ORING, UNLOADER, PLUNGER PCS | 4 | 64 [BEARINGOO5 BEARING, ROD SETS| 4
10 [BUSHINGO57 BUSHING, BRASS, 3/8MALE X PCS| 4 | 65 [DIPPEROOI OIL DIPPER PCS| 4
1T [ELBOWOO3 ELBOW, 1/4”"M TO 6MM COMPRESS. PCS | 2 | 66 [WASHEROI3 8MM COPPER WASHER PCST 8
12 |VALVEO41 VALVE, EXHAUST PCS | 4 | 67 [BOLTOI5 ALLEN HEAD MIO-I.5-50MM PCS| 8
13 |RETAINEROO3 RETAINER, EXH. . 800 MEDIUM PCS | 4 | 68 [FITTINGOSS T 3/8"M TO 10MM FLARE PCST I
14 [STOPPER002 STOPPER, VALVE, RETAINER . 650 PCST 4 | 69 [FITTINGO87 CONNECTOR, 1/4"Mx3/8”F PCST I
15 [GASKET041 GASKET, VALVE, COVER PCS | 4 | 70 [VALVE024 VALVE CENTRTF. UNLOADER PCS| 1
16 [BOLTOIZ BOLT, HEX, M8-1.25-30MM PCST 4 | 71 |BOLTO14 BOLT, ALLEN M6-1. 0-25MM PCST 4
17 |WASHEROI3 8MM COPPER WASHER PCS| 4 [ 72 [COVEROO7 UNLOADER COVER PCS | 1
18 [COVEROOS COVER, VALVE PCS| 4 | 73 [GASKET046 GASKET CENTRIF. HOUSING PCS | 1
19 |RETAINEROOS RETAINER, INT.. 625 SHORT PCS | 2 | 74 [UNLOADEROOI CENTRIFUGAL UNLOADER PCS | 1
20 [STOPPEROO1 STOPPER, VALVE, RETAINER, . 860 PCS| 2 | 75 [BOLTOI3 BOLT, ALLEN HD M8-1.25-30MM [ PCS| 14
21 [ELBOWO002 ELBOW, 1/4"M to Metric Flare SETST 2 | 76 [WASHEROI3 8MM COPPER WASHER PCS | 4
22 [TEE0O01 TEE, 1/4 MALE SETS| 2 | 77 [CONNECTOR030 CONNECTOR, PLATE PCS| 1
23 |LINEIOS CIRE, "UNTOADBER, 6fm1~ PCS | 2 [ 78 [CASKETO36 GASKET, BRG HOUSING PCS | 1
24 [TEE002 TEE, 6MM COMPRESSION SETS| I [ 79 [SHIMOO2 ADJUST SHIM, CRANK PCS | 2
25 [BOLTOIS8 BOLT, MI2-1. 75-75MM PCS [ 16 | 80 [FITTINGOG9 DRAIN PLUG, 3/8 PIPE PCST I
26 [WASHEROI5 WASHER, LOCK, T2MM PCS| 8 [ 81 [BOLTO12 BOLT, HEX, M8-1.25-30MM PCST 2
27 [LINEIO07 VENT,TOMM, FLARED WITH PCS | 2 | 82 [WASHEROI3 8MM COPPER WASHER PCST 2
28 [LINEI06 LINE, CROSSOVER, 6MM PCS | 2 | 83 [SIGHTGLASS004 [OIL SIGHT GLASS PCS| 1
29 [ELBOWOOI ELBOW, AFTERCOOLER PCS | 2 | 84 |GASKET048 SIGHT GLASS GASKET PCST I
30 [VALVEOOS SAFETY VALVE 200PST PCS| T | 85 [FITTINGO35 FITTING, PLUG 3/4 PCST I
31 [GASKET043 GASKET, AFTERCOOLER PCS | 2 | 86 [GASKET045 GASKET, ACCESS PLATE PCS | 2
32 |[COOLERO09 AFTERCOOLER PCS| T | 87 [COVEROOG SIDE COVER PCST 2
33 [FITTINGO0O4 % 90 x 5/8 Female, PCS | T [ 88 [WASHEROI3 8MM COPPER WASHER PCS | 12
34 | N/A Comes with 1tem 33 PCS | 1 | 89 [BOLTO1Z BOLT, HEX, M8-1.25-30MM PCS | 12
35 [GASKETO043 GASKET, HEAD TO AFTERCOOLER PCS | 2 [ 90 [CRANKCASEOO7 CRANKCASE PCS | 1
36 [HEADOIO HEAD LEFT PCS| I | 91 [BEARINGOI2 BEARING, CRANK, REAR PCS| 1
37 [HEADOO3 AEAD RIGHT PCS | T | 92 |CRANKOO7 CRANKSHAFT PCST T
38 [NUTSO15 NUT, WING, M6-1.0 PCS | 2 [ 93 [KEY002 KEY, FLYWHEEL PCS| 1
39 [COVERO09 COVER, FILTER, AIR, INTAKE PCS | 2 | 94 [BEARINGOO6 BEARING, CRANK, FRONT PCS| 1
40 |[FILTERO57 FILTER ELEMENT, AIR, INTAKE PCST 2 1 95 [SEALOIO OIL SEAL, CRANKSHAFT PCST I
4T |HOUSINGOZ7 BASE, TFILTER, AIR, INTAKE PCS| 2 | 96 |[GASKET035 GASKET, TFRONT COVER PCS| 1
42 |GASKETO86 GASKET, FILTER, AIR, INTAKE PCS T 2 [ 97 [COVER0O5 FRONT COVER PCS | 1
43 |RETAINEROO7 RETAINER, FILTER, AIR, INTAKE [ PCS| 2 [ 98 [WASHEROI3 8MM COPPER WASHER PCST 6
44 |GASKET034 GASKET, INTERCOOLER PCS| 4 [ 99 [BOLTOI12 BOLT, HEX, M8-1.25-30MM PCS| 6
45 [FITTINGO35 PLUG, PIPE, 3/4 PCS | 4 | 100 [FLYWHEELOOS8 LYWHEEL PCST I
46 |COOLEROO2 INTERCOOLER PCS | 2 | 101 [NUTS013 NUT, HEX , 16MM-Z.0 PCS 1
47 [VALVE055 SAFETY VALVE 70PST PCS | 2 | 102 [WASHEROI2 WASHER, LOCK I6MM PCST I
48 |FITTINGO89 ELBOW, 90, % MALE TO % FEMALE [ PCS | 2 | 103 [BOLTOI1 BOLT, HEX, MI6-2.0-125MM PCS | 1
49 |WASHEROT3 8MM COPPER WASHER PCS| 8 [ 104 [PISTONOO7 PISTON, LOW PRESSURE, LARGE PCS| 2
o0 |BOLTOI9 BOLT, Ms=1. Z25-9oMM PCS| 8 [ 109 [PISTONOOS PISTON, HIGH PRESSURE, SMALL PCS 2
51 [FITTINGOI6 3/4"" BUSHING MALE X 1/4°° PCS | 2
52 |FITTINGO35 PLUG, PIPE, 3/4 PCST 2
23 |GASKETOSS HEAD GASKET PCST 2
54 [CYLINDEROII CYLINDER PCST 2
55 [BOLTOI6 BOLT, HEX, MIO-I.5-35MM PCS | 12




